



For medication dosages and alternative medications, please refer to the AHA/ACC/HRS Atrial Fibrillation Guidelines: <http://circ.ahajournals.org/content/130/23/e199.full.pdf+html>

<b>Medications</b>
<p><u>Eliquis</u> 5 mg orally twice daily In patients with at least 2 of the following, recommended dose is 2.5 mg orally twice daily</p> <ul style="list-style-type: none"> <li>• Age ≥ 80</li> <li>• Body weight ≤ 60kg</li> <li>• Serum creatinine ≥ 1.5 mg/dL</li> </ul>
<p><u>Pradaxa</u> 150 mg orally twice daily if CrCl &gt; 30 mL/min 75 mg orally twice daily if CrCl 15-30 mL/min</p>
<p><u>Xarelto</u> 20 mg daily with evening meal if CrCl &gt; 50 mL/min 15 mg daily with evening meal if CrCl 15-50 mL/min</p>
<p><u>Warfarin</u></p>

<b>Medications</b>	<b>Usual Oral Maintenance Dose</b>
Metoprolol tartrate	25-100 mg twice daily
Metoprolol XL(succinate)	50-400 mg once daily
Diltiazem (ER)	120-360 mg once daily

<b>CHA<sub>2</sub>DS<sub>2</sub>-VASc Risk Factor</b>			<b>Score</b>	<b>CHA<sub>2</sub>DS<sub>2</sub>-VASc Total Score</b>	<b>Adjusted Stroke Rate (% per year)</b>
<b>C</b>	CHF or LVEF ≤ 40%		1	<b>0</b>	0
<b>H</b>	Hypertension		1	<b>1</b>	1.3
<b>A<sub>2</sub></b>	Age ≥ 75		2	<b>2</b>	2.2
<b>D</b>	Diabetes Mellitus		1	<b>3</b>	3.2
<b>S<sub>2</sub></b>	Stroke/TIA/Thromboembolism		2	<b>4</b>	4
<b>V</b>	Vascular Disease (CAD, MI, PAD)		1	<b>5</b>	6.7
<b>A</b>	Age 65-74		1	<b>6</b>	9.8
<b>Sc</b>	Sex Category - Female Gender		1	<b>7</b>	9.6
				<b>8</b>	6.7
				<b>9</b>	15.2

AFib Resource Center Referral can be done through an EPIC referral request or by calling 715-843-1331.